1G3000 (EPA)

Sound Insulation Material

Fuel Tank KGE3300Ti-11100

Chassls Bottom Foot Shock Absorbing Pad

KGE3300Ti-06700 GEME)

Control Panel Assembly KGE3300Ti-13100 "

~Automatic Door Lock
KGE3300Ti-a-08330

3

d
“
I KGE3300Ti-a-08300

45

(N —

il

Aluminum Foll Assembly

KGE3300Ti-10500

BN

Composite Heat Insulation

Le

Recoil Starter Assembly

Connecting Harness

KGE3500Ti-13210




CARB 163000 Parts st

XGzosGer: b 07200

No. part o TP No. Description .
T [izorss T 1
2 [ ool 02205 Sttor Locaton Pint 2
3 T
+ [xowmpsiar o200 - Assembly T
s [scemoorioson s oeie Fon T
& | oezsoomioa0i0 Clan Dsc T
7 [ scie0 050052 Starer Whee! T
& [ xeeasoon-omoor Aitermator Fan T
5 [xeesoonamon__[swoens Tgniton Col T
"0 | Kerssoorizeor___ s oere Trigger T
71 | Garree 2000 Screw M0 T
72 | keezaoor-owone Cyinder Bottom Cover T
) e ) Wiofter Elov T
T | Keesoorib 1000 | s ose0 Wofter Aszemby T
55 | Koesaoorioaor___ | s oses Gastern T
P (T ) Wiofer Cover T
il Battery 120/aAH T
%5 |keesooraoor___ s oers Battery Tightering Bt 2
e ) Battery Hold Down piate T
20 [acean toss Campa 12 2
21 | Koezaoor-osz01 100_| ss o1 Handle 2
22 | Koraooriosaor___ | s oz Handle Rubber Sheath I
25 | Korsaooriosaor___ | s 0mss Front Cover T
o T
25 [aara, [szorse Tgniton Switch T
26 [onaso (250500 A T
Tl C G011 DC ReceptacelDCI2V 5A) T
25 | o 1003 062 sz 0m08 T
3 [0 G230 [AC receptacle T
50 |6 500 Ground Nut s T
51 | Korsaooriioos | ssoser o T
52 | Keeasoori oo | ssoor Choke Cable T
53 | Keeasoor 13502 Busing 3
o Gz verter modle T
55 | Keeasoori 13501 3
56 | Keezaoorib 08700 Frame. T
57 | carvezoes [Wing Nt vis. 2
58 | Keezooriosio0___| s osar [bsorbing pac I
55 | Ketzao0ria 03000 Chasis T
"0 | koessoor 2100 | swomes 2
o1 |xoessoo 2200 | seoan0 2
2 | xoessooriosor__ | ssoess et panel. T
3 | Koessoorioasor___ | seoese Rear Cover T
"2 | Koeasoor b 1001 | ssoesr Fusl Tank T
& [omsiaoo [worr [itermator Assembly T
46 | KGis0 02010 sz Exhoust Pipe Gasvet T
47 | Garrsras 108s Bt MeE 2
42 | kG105 b0s300 [szorrs Secondary A mection Vave T
o> | KGeasoom s om0 Cobine Door T
50 | Kozao0roe108s Fuel Tonk Entrance sheath T
51 | Keezaoor-oeton Plte Assembl T
52 | Keesoorib 1o | s oses Fuel T
53 | Koesoorioeios___ | ssomes Sight Glas Mount T
5 | Koesooraao0___ | s oses Fuslindcator T
55 | Keeaso0r 11003 Fuel Tonk Eastic Cushion I
56 | 5o 1oE 03600 [szor2r (Whee! 2
57 |Ketasooriasion___ s oeon e T
55 [acrens 1% (150507 Lockrin 1z 2
55 | carmssz 200 sz Wheel Washer 12 I
&0 | Koeasoora ts200__ | s omon T
o iz0895 T
&2 | carrs7es 2000 %
&3 | carress 1985 Tapping Serew STAEXIS 3
& | carrs7es 2000 5
&5 | carrses 2000 2
&6 | carmrorz00 xz0 I
&7 | carrses 2000 2
o [ koo 02206 Sttor Locaton Pin 1 I
&5 | Keezsoor 13510 Wodule Connecing Pate T
70 | keezaoor-oi0z0 ir Deector T
71 | Keezsoor-oionn Gyimdr Head Wind Draving Plate T
72 | Keeas00r-03003 Gyl Head Wind Draving Plate T
T e RESOrOTE PRG PRSI P T T
7 - ~ T
75 | koesoooe 11002 Sl e Tank Shock Aborbing Pad 2
76 | Keeasoor-os100 Pull starer she: T
[ C e ) Float Sght Gass T
7 T
7 szoa7e T
0 | voessooriossoz___ | seoese Exhaust Window Seal T
m T
2 | Kae3s00m 08715 Uit Frame Gasket 2
| voessoori ossons__ | se ey LofrSide nsulaton T
" sz oare T
5 | Koeasoori oss0ss__ | seoese [Top Cover nsulation T
0 (420855 T
& 4z 0850 T
= sz 081 3
5 | keeasoom 2001 “Auminam ol (1 T
0 | kaeaz0om 10100 Pl tsolation T
51 [ xGessoom 11008 Fuel Tork Spring Washer Casing Pipe I
52 | koeasoor b 1007 __ | seoesz Fuel Suppl Pipe T
B sz 080 ool T
¢ | Keeasoom 11015 Soren T
55 |voessooni 00| seoase Fuel Valve Assomly T
5% | xarczsio [szores Recther T
o7 [srcoommcooan__[wwors0 Staring Relay T
5 |ove Staring Relay T
55 | kaeasoom 13002 B Sealfing T
“oo] Garrsa a7 Flastc Back Up g & )
o] Garrs7 2002 Corge ack Up Aing & =
02| Garres.2 987 5 T
03] roezao0ris oaz00 Door T
04| veezao0mi 10500 Composite st Insulation Aluminu Foi T
I 0 sz0306 2
0] rezaoorib 11100 Fucl Tank T
7] Gerrez 2000 iExo 3
0] eezaoor 10502 Composite et Isulaton Aluminum Fol(2). T
03] veezaoori 10503 Composite et Insulation Aluminum Foil (3) T
o] veezaoor10s0r Composite et Insulaton Aluminum Fol (4) T
| Garrs7es 2000 T
0 Control Pane! T

3| Gerrerr12000 Hexagon Fange tut M5 I
Y Nt ws 3
5| Garrs7 2002 ook Upring® s
1| Gerreze 2000 Cross Recessed Pan Head Serew MGKIE 2
7] Garrsa a7 Flastc Back Up Ring & 3
Battery WireeNegates T

[ Awsioirea) Battory WireaNegatie T
Ta0] oezaoori 11410 Long Fier Net and element Wih Sauare Handle T
1| Garrs7es 2000 Hexagonal bolt 116+25 5
2] iG3000/me 13200 Connecting Harness T
3| Garreas 2000 Screw 616 2
Saa| Gerreirr 2000 Hexagon Fange tiut M6 2
5| Garrro2000 nner Hexagon Bolt 1MEX60 s
26 oezaooria700r v T
7] veezaooria7oor Battery Wire Sheathifed) T
T2 Gerrere 2000 Cross Recessed Pan Head Serew WSK20 T
Tas| Garrs7es 2000 Hexagon Flange BatMEXIS o
o] carrs7er 1o Bor WG 12 s
] Garrs7es 2000 Hexagon Fange 8o MEX70 3
2] voezaoori 1008 Fuel Tork Composite Heat Insulaton Alumimum rorl__| 1
3] o160 120000 sz Recoll Sarter Assembly T
D] 2106018 oz Locking Swivel Whee! 2
735 roezao0ria ose00 Sound inslation Material T
] s20n Geor2s [AC receptace 2
7]zt (320867 Replacemen Key 163000 T
s carrs7es 1980 Bolt Mex6 s
39 oezaoori 13320 Teniton Collsracket T
5 320893 Ground vinee! T

55 |seoese T

T X i ose T

sz o875 Support T

sz 083 Fuel Tank Ventlation hose T

5 12 |ssossr T
7001 i it Bottom Cover T

7] Gerrerr 12000 Hexagon Fange tut M6 2
Tas] rGz00GT 07100 sz 0585 Fiter ement T
T rGa0seen o002 i it Cove T
T

T

F55) (STEEDS e =

e
oy A oo Vel Gaet




KGZ205GETIEPA)CARB)

=R “vln..wr!
AN /' \"==
=
\' -850
(N e
N A

7L

Torque
14-16
80-90
20-23
28-32
20-23

(Unit: N.M)

Description
Crankcase Cover Bolt

Connecting Rod Bolt

Flywheel Nut
Cylinder Head Bolt
Rocker Shaft Bolt

Ref

(CACRCRCOXC)

Tightening Torque Table For Major Bolt and Nuf

5 - ==X

@ ﬂv S
v :
A TR i



Consumable Parts

REF No.

ZZ2 -~ "R+ —TIT6OOmmmoO w>

Mfg No. NTP No.
KG160-04001
KG160-04002
KG160-04003
KG160-01016 48-0926
KG160-01008 48-0925
KG160-01017
GB/T276-1994
KG160-02014 48-0779
KG160-02013 48-0927
KG240-02021 48-0952
KG200GTi-07100 48-0989
KG160-07007 48-0932
WR7DC 48-0299
KG200GTi-02019 48-0943

Description Qty.

1st Compression Ring
2nd Compression Ring
Oil Ring

Oil Dipstick Washer
Oil Drain Plug Washer
Oil Seal

Roller Bearing 6205
Exhaust Pipe Gasket
Air Inlet Gasket
Carburetor Gasket A
Air Filter Element
Carburetor Gasket
Spark Plug
Carburetor Gasket B

P R R R RRPRRNRRRRRR



KG205GETI-01000Engine Block

KG203GETI-b-07000 Air- Intake System

1

S 2

‘
6<, f KGROSGETH-05000 Crankshaft Assembly

KGROSGETI-03000Cylinder Head Cover
2
KG200GTi-11000 Speed Control & Steering Systen J ! KG20SGETI-14000 ignition System
3
* 4
KG200-06000 Camshaft Assembly
1
\( 2
3

NS KGL60~04000 Piston & Connecting Rod Assen

{
&[4

KG20SGETi-02000 Cylinder Head Assembly

KG200GTI-10000 Carburetor Assembly

KG20SGETI-15000Starting Motor System

i
®
£5




No. (Part No. NTP No. Description Qty.
Engine Block Assembly KG205GETi-01000
1 KG160-01017 48-0934 Oil Seal 1
2 GB/T5789-1986 Bolt M8X30 6
3 KG205GETi-01006 Crankcase Cover 1
4 KG205GETi-01005 Crankcase Cover Gasket 1
5 GB/T276-1994 Rolling Bearing 6205 2
6 KG160-01011 Crankcase Cover Location Pin 2
7 KG205GETi-01001 Engine Block 1
8 KG160-01008 48-0925 Oil Drain Plug Gasket 1
9 KG160-01007 48-0924 Oil Drain Plug 1
10 |KG160-01012 Cylinder Head Location Pin 2
11 |KG160-01004 Cylinder Head Gasket 1
12 |KG160-01003 Cylinder Head Bolt 4
13 |KG205GETi-01019 Seal Gasket 1
14 |KG160-01016 48-0926 Oil Level Gauge Gasket 1
15 |KG205GETi-01015 48-0945 Oil Level Gauge 1
Air- Intake System KG205GETi-b-07000
1 KG205GETi-b-07001 Air Filter Shell 1
2 KG200GTi-07100 48-0989 Filter Element 1
3 KG205GETi-07002 48-0948 Air Filter Cover 1
4 KG160-07007 48-0932 Intake Gasket 1
5 GB/T6177.1-2000 Nut M6 2
KG205GETi-03000 Cylinder Head Cover
1 GB/T5789-1986 Bolt M6X12 4
2 KG160-03101a 48-0930 Cylinder Head Cover 1
3 KG160-03002a 48-0931 Cylinder Head Cover Gasket 1
4 KG205GETi-03001 48-0947 Vent Pipe 1
Crankshaft Assembly KG205GETi-05000
1 |KG205GETi-05002 Crankshaft Timing Gear 1




2 KG200GTi-05001 Crankshaft 1
3 KG160-05007 Key 1
4 KG205GETi-05105 Flywheel Tooth Ring 1
5 KG160-05004 Flywheel Nut 1
Speed Control & Steering System KG200GTi-11000
1 KG200GTi-11000 48-0944 Choke Assembly 1
Electrical System KG205GETi-14000
1 WR7DC 48-0999 Spark Plug 1
2 GB/T6177.1-2000 Nut M10 1
3 GB/T5789-1986 Bolt M6*16 2
4 KG160-14300 48-0933 Oil Alert 1
Camshaft Assembly KG200-06000
1 KG160-06002 Valve Push Rod 2
2 KG200-06001 Valve Tappet 2
3 KG200-06108 Camshaft 1
4 KG160-06106 Pin,Gearshift Fork 1
5 KG160-06107 Gearshift Fork 1
6 KG160-06101 Swinging Arm 1
7 KG160-06105 Pressure Regulators Centrifugal Block 1
8 KG160-06104 Swinging Arm Pin 1
9 KG160-06102 Pressure Reducing Spring Pin 1
10 |KG160-06103 Extension Spring 1
|
Piston & Connecting Rod Assembly KG160-04000
1 KG160-04001 1st Compression Ring 1
2 KG160-04002 2nd Compression Ring 1
3 KG160-04100 Oil Ring 1
4 KG160-04005 Retainning Ring 2
5 KG160-04003 Piston 1
6 KG160-04200 Connecting Rod 1
7 KG160-04004 Piston Pin 1

Cylinder Head Assembly KG205GETi-02000




1 KG160-02016 Rocker Shaft Adjusting Nut 2
2 KG160-02008 Rocker Shaft 2
3 KG160-02009 Valve Rocker Arm 2
4 KG160-02003 Exhaust Valve Adjusting Cushion Block 1
5 KG160-02007 Rocker Shaft Bolt 2
6 KG205GETi-02011 Push Rod Guiding Plate 1
7 KG160-02002 Exhaust Valve Spring Seat 1
8 KG160-02006 Valve Spring 2
9 GB/T899-1988 Stud M8X20 2
10 |KG160-02014 48-0928 Exhaust Pipe Gasket 1
11 |KG200-02100 Cylinder Head Mechanism Part 1
12 |KG160-02005 Exhaust Valve 1
13 |KG160-02004 Intake Valve 1
14 |KG200GTi-02019 48-0943 |Carburetor Gasket B 1
15 |KG160-02013 48-0927 Intake Pipe Gasket 1
16 |KG205GETi-02017a 48-0962 Carburetor Insulation Block 1
17 |KG160-02018 48-0929 Carburetor Gasket A 1
18 |KG160-02015 Intake Pipe Stud 2
19 |KG160-02012 Intake Valve Guiding Pipe Qil Seal 1
20 [KG160-02001 Intake Valve Spring Seat 1
Carburetor Assembly KG200GTi-10000

1 P19A1-b-000 Carburetor 1
la [P19-015A 48-0994 High Altitude Main Jet

1b |24BYJ24D 48-0724 Stepping Motor

2 KG200GTi-10210 Motor Bracket 1
3 GB/T823-1988 Screw M4X8 2

Starting Motor System KG205GETi-15000

1 GB/T5789-1986 Bolt M6X25 2
2 KG205GETi-15100 48-0949 Starting Motor 1




